Urinary Tractinfection and PyelonephritisAdult TreatmentGuideline

Indications forUrinalysis and Urine Culture:
Patientswith Indwelling Catheter:
9 Based on localized findings suggestive of CAUTI (example: pelvic discomfort or flank pain)
Patientswithout Indwelling Catheter
9 Dysuria, urgent or frequent urination, suprapubic pain or tenderness, flank pain or costovertebral angle
tenderness, acute hematuria, or pelvic discomfort
9 New onset or worsening sepsis with no identifiable cause
9 Fever or altered mental status without evidence of another source on history, physical examination, or
laboratory testing
9 Inspinal cord injury patients: increased spasticity, autonomic dysreflexia
Other possible indicationgwith or without Indwelling Catheter)
9 Prior to urologic surgeries where mucosal bleeding anticipated or transurethral resection of prostate
9  Pregnancy

Classifications of Urinary Tract Infectioiiger IDSA guidelines)
Asymptomatic bacteriuria (ASB
9 Definition: The presence of 1 or more species of bacteria growing in the urine at 210° colony-forming units/mL in
the absence of signs or symptoms of a UTI.
9 Avoid testing for bacteriuria and/or treating with antibiotics except in pregnant women or patients undergoing
urologic procedures.
9 Inolder patients with bacteriuria and acute mental status change but without local genitourinary symptoms or
other systemic signs of infection, assess for other causes and avoid initiation of antibacterial agents when
possible. If antibiotics warranted, utilize cautious initiation.

Uncomplicated Cystitis
9 Definition: Lower urinary symptoms (dysuria, frequency, and urgency) in a premenopausal, non-pregnant
women with no known urological abnormalities or co-morbidities

Complicated UTI
9 Definition: Any other cystitis that does not fall into the uncomplicated cystitis category.
1 Focal GU symptoms (dysuria, frequency, urgency, and new incontinence) may not be distinguishable from
uncomplicated UTI, host factors determine if a patient is complicated or uncomplicated

CAUTI

9 Definition: Patient with indwelling urethral, indwelling suprapubic, or intermittent catheterization andthe
presence of symptoms or signs compatible with a UTI and > 103 colony forming units/mL of >1 bacterial species
on urine culture after catheter removal or exchange.

9 Pyuriais not diagnostic of CA-UTI, however, the absence of pyuria in a symptomatic patient suggests a diagnosis
other than CA-UTI.

9 The presence or absence of cloudy or malodourous urine should not be used as an indication for urine culture or
antimicrobial therapy.

Pyelonephritis
9 Definition: Infection of the renal pelvis and kidney (upper tract of the genitourinary system).
9 Classical clinical manifestations include fever, flank pain, and lower tract symptoms (frequency, urgency, and
dysuria).
 May also be accompanied by bacteremia- duration of therapy remains the same if patient has been afebrile for
48 hours prior to termination of antibacterial agents.

NosocomialUTl
9 Definition: A urinary tract infection acquired in a healthcare institution, may or may not be a CAUTI.



Diagnosis

Antibiotic

Alternative

Uncomplicated
acute cystitis

Nitrofurantoin+ (MacroBID):
100mg BID x 5 days

IV cephalosporin:
Ceftriaxone 1g Q24hrs x 7 days
(Convert to oral therapy when possible)

Fosfomycin+:
3g sachet x 1 dose
(check patient cost prior to discharge)

TMP/SMX*:
1 DS tab BID x 3 days

Levofloxacin*:
250mg Q24hrs x 3 days

Oral cephalosporin”*;
Cephalexin 500mg Q6hrs x 3-7 days

Complicated cystitis

Nitrofurantoin+ (MacroBID):
100mg BID x 10-14 days

IV cephalosporin:
Ceftriaxone 1g Q24hrs x 7 days
(Convert to oral therapy when possible)

Fosfomycin+:
3g sachet every 3 days x 3 doses
(check patient cost prior to discharge)

TMP/SMX*:
1 DS tab BID x 7 days

Levofloxacin*:
750mg Q24hrs x 5-7 days

Oral cephalosporin”*;
Cephalexin 500mg Q6hrs x 10-14 days

Pyelonephritis
- ALWAYS obtain
urine cultures

Levofloxacin*:
750 mg Q24hrs x 5-7 days

IV cephalosporin:
Ceftriaxone 1g Q24hrs x 7 days
(Convert to oral therapy when possible)

TMP/SMX*:
1 DS tab BID x 7-10 days

Oral cephalosporin”*:
Cephalexin 500mg Q6hrs x 10-14 days

Nosocomial UTI
- ALWAYS obtain
urine cultures

IV cephalosporin:
Cefepime* 1g Q8hrs x 3-7 days

Deescalate pending ID and
susceptibilities

Aztreonam 1g Q8hrs x 3-7 days

Levofloxacin*:
750 mg Q24hrs x 3-7 days

CAUTI

- ALWAYS obtain
urine cultures

- Always obtain
cultures AFTER
removing/replacing
catheter

If available, antibacterial selection should be based on recent (within 90 days) culture data.

If not available, treat as complicated cystitis, pyelonephritis, or nosocomial UTI based on
symptoms and duration of current hospitalization.

Duration:

3 days if lower tract CAUTIinw o0 me n
5-7 days if prompt resolution of symptoms

O 65 years i fandnat teplaged e r

*Dose adjustment required for renal dysfunction and/or weight less than 50 kg.
AOnly use in the case of known susceptibilities or a pregnant patient (safest in pregnancy).
+ Do not use in patients with CLcr less than 45 ml/min or evidence of systemic or upper tract infection.
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